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HOMELITE CHAIN SAW MODEL 770 G

FIGURE 1 — E RECQIL STARTER PARTS
FM START@ LY w/rna plate and screws
index Part e Na. \ Index Part : Mo,
Ne. No. Description \ Required \ No. MNo. Description Required
1 80560 SCREW-—B-32 x V4 .......q.. G, < S, 24 72295-A SCREW—hub ... 1
2 56968 CAP—cylinder shield 25 56896 CUP—sealing .....cocmmnmenniaassimsy
57029 DECAL—"Homelite" *A-57885 RATCHET & BEARING
3 32814 | 32 AR s ., G Includes
4 56967-2  SHIELD—cylindep™.. 1 26 *57797 REATGHEL .......ooonisiossmmasrismissmmesns
5 80513 SCREW—se1fNafBnd #6 x 15 N Nud.. 4 7 71597 SEAL—garlock ..., 2
-] A-57694 FAM HOU 1 28 *71596 BEARING—needle .......ococciiiiinniiinins. 2
Inelu; 29 *71595 FELT e e S ]
7 27464 STU! el tank ... 1 30 84055 WASHER—flat aluminum % .o, 1
] 80577 S =32 x | Wi i 83019 WASHER—Ilock s oovvoeiiiriiicccrrsiiiaions. 1
9 83074 W R—lock, e VL ARRESRR | 32 B1110 N —Hee 520 it mmmresensasnsrs 1
10 80173 VWH%-ZO A 3 33 80576 SCREW—10-32 x %4 (through bracket) ...... 1
11 A-56081 INSERT—grip w/cover 1 34 A-55998 SCREEN—GIT ©vovecceaeeiierenecesren e sereeneraisssessansns 1
Includes Includes
12 80819 SEREW vnis i e i 2 "A-55999 BRACKET—w/55363-A bushing 1
13 55898 ROPE—nylon .. 1 35 56497 SPRING—recoil ........ococoviiveeeennns 1
14 55937 GRIP—starting .......ccocoivineiinnrseenesesseenenns 1 35 B0S579 SCREW—10-32 x % pan hd. &
15 55652 WASHER—thrust ... B R e o 37 71603 COVYER—spring h g AR A 1
16 PSR BALL DRIVE ... ccsrommsssmitisass 1 38 71588 SHIM—PIASHE ......coveereesciemissesmssssanenssianss as req'd
Includes 39 55597-2 PUHELERY | e i vt 1
17 57792 PLATE—ball d’rI‘ve .................................... 1 40 83004 WASHER—26 10ek Lioivreeoroooomeoeooooo 4
ER rdnas B 8 wlormicy : 41 80475 SCREW—6-32 x 3% Al hds v, 4
18 303551 B —tbom] .. 3
19 74221 SIEEVE . 2 42 AA-Z7I234-1 COVYER—pulley i 1
20 57796 REPAOI Balf . o 1 43 56531 ADAPTER PLATE ...cnvuninine s i 1
21 80464 SCREW—5-40 x %, flat hd, . 3 44 80576 SEREWNTOD S0 e
22 A-58047 R s srscssens 1 45 A-56540-6  FM STARTER ASSEMBLY—770G3 only
Includes . refer to #23649 -A Parts list ..ccooerennnns 1
23 57065 PIN—SPiIrol ..o e 1 446 80681 SCREW—34-20 X Vo ooovoeireieovecvvesrenerenns 4

*Assemble to screen with 85073 rivet.

Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 770 G

Agsamble Governor Aod and
Spring @v Shown

Fisum;@ IGNIQQ:D GOVERNOR PARTS

e e N Description Ruqiioed
1 57579-A  ROTOR ... 18 57744 BOX—brecker w/core ........ccoornriienenns 1
2 57560 SLEEVYE—insula! 19 55980 CLAMP—dust cover 1
3 60929 GROMMET 20 80576 SCREW—10-32 x %s T T 6
4 55235-A LEAD sion . 21 56292-A WASHER- ing 1
5 A-55373 TERMI L ORY) siiaiiiiin 22 55161 CLAMP—outer ... 1
6 A-57716 swi on-off}—mo 23 55962 CLAMP—inner 1

I@ 24 80598 SCREW—6-32 x %4 flat hd. 2

7 55879 on-off) 25 55986-A COILL [with terminals) ....... 1
8 A-57734 @—-q d | eeve, terminals, 26 83046 WASHER—F10 lock .... 3
Q& gromme)’s SR 27 80595 SCREW—10-24 x % Al hd. 1

9 A-58222 ki RN N o o A 1 28 80660 SCREW-—10-24 x % fil. hd. Z
V Includes 29 55987 CONDENSER (with terminal) ..... e

B4066 WASHER—governor arm burr ........ooe. 1 30 57750 SCREW GROUP—condenser fostening ... 1

10 55943 ARM-——goverrlur .................... 1 3 A-58165 POINTS (set}—with pivel post ....cccovciinens 1
11 58035 SFRING . 1 Includes
12 80575 SCREW—8- 32 x ‘/4 pun hd 3 32 55984 WICE=<FBl ..ok b B i 1
13 75078 REY—p0lBF =iiiiimmmrmisiion =R 33 55983 WASHER—terminal .. 1
14 A-57697 iyl B SO e e 1 M 57733 TAB—ground terminal . 1

Includes 35 55982 NUT—terminal ..........ccoccce0. 1
15 56134 SEAL—garlock ........iivmmmonsimsmrerserss 1 38 57749 SCREW' GROUP—point ldsfemng 1
16 57533 BEARING—needle ... 1 v 55978-2 GASKET—dust cover ............ 3 1
17 57719 CLAMP—ground lead 1 38 55979 COYER—dust .. 1
*SPECIAL TOOLS
Combination Wrench #22808 supplied with saw

AA-22560 MAGNETO ROTOR REMOVER ASSEMBLY 1 2339141 ASSEMBLY TOOl—needle bearing ........... 1
A-23131 CLUTCH SPIDER PULLER ASSEMBLY ... 1 23267 ANVIL—sprocket shoft assembly .. il
§g;gg :?E[;:E—;"emb:"gk ﬂ’“'-'lf; --------- : 22828 PLIERS—for Tru-arc ring (piston) ... 1

or gariock seal} ... 22726 ¥ : A Eadl ;
22820.1  ADAPTER—bearing assembling . 1 b ::‘,;Zﬁai:;::’ic::f t{c:;:‘ ;L} :

A-23137 JACKSCREW ASSEMBLY .......... 1 Rt e
228121 PLATE—shaft aligning ..... o 23234 NEEDLE BEARING TOOL (conn. rod) ........ 1
23233 GARLOCK SEAL ASSEMBLY ......cocoocvviinnne 1 23228 PLUG—bearing assembly ... 1

*When ordered only.

Always furnish saw model and serial number when ordering parts 3




HOMELITE CHAIN SAW MODEL 770 G
e ,x(\% AN e
1 A57696.A COVER—air fiter ..oy % 17 25527 BALL—cheCK ..o 1
Includes \ 18 55288-A  SPRING—check valve ..oooccooveovvccsrssrnres
2 57994 SCREW——COP ... ffcivviciiisniissigennes “ 19 55107 T e MR e 1
B1163 NUT—screw 3'. (not » 1 20 AA-55167  CAP—oil supply line ....cccoveeiviicnrinninecionrcns 1
57900 DECAE-—NQTE Starter 21 71762 SPRING—plunger ... e e 1
57834 O e MBI e e I | 1
3 58036 ELEMENT S 1 % AT e _ndu;':'l
1]
57692  FUEL JapNa.......... 1
u ;;;:92 :Uﬂ . 8 : 23 74388 S MG s s s
s ik 4 e . 28 729712 GASKET—ait eIBOW ...ommmsomaimsmmmmsmorns |
. :' """"""""" 25 57659 GASKET—tdaples: .dosi i ismisone 1
uaes
26 57818 ADAPTER—gir filter .........coviiivvmmrermmrnnnnes
VAIVES b i
; i:;i: GA;KET . : 27 80572 SCREW-—10-32 x % pan hd. ..o 2
T e Whwiggin = S 28 80841 SCREW-—10-32 x 1%, pan hd. ..o 2
= MR e 29 58169 CLAMP—switch €OVr ...oocooooooriiioovvirr i 1
9 A-56580 CAP—oil ABEr .......ovoommneerinemsrmrerasrrrraserssrrssss 30 55680 L 1
Includes 31 57652 FITTING—fuel outlet .........ivivnviiesisinnmniniosss 1
10 56607 (cT T C S 1 :: :i:’:: m:i::—":"“:"’ :
z PO i R R
DRG] ... B, 1
A e i ' M 57991 GASKET—iNSert .ovuccconsiicnasssessmsismmenesiscris |
12 A-55824 VALVE—che.ck .............................................. 1 15 57993 GASKET—cemanttodank 1
13 AA-55259-A PICK-UP—oil ..ot 1 36  A-56200  BODY—ifuel sirainer w/bross nail ... |
14 55133-A SLEEVE—Rexible ... i 1 inclides
15 55110 BREREY iy 37 74374 T e e
16 55109-A SEAT—check Ball ... 1 38 56196 BUMPER—rubBbBOr ........ccooooviviiiiiiirsmniinsin 1
4 Always furnish saw model and serial number when ordering parts.




HOMELITE CHAIN SAW MODEL 770 G

Index

_',“——20

Na.

Description Yequired

BO573 5
55103 PLATE—bumper 1
A-57671 HANDLE p-around [w/B 1
A-57673 HAND JT LA, B 1
31734 ELB connector . 1
37337 R—straight ... W% 1

3 chain oil 1
83003 : 2
B80Qa7 : 2

‘.’\/ : "
84095- WASHER—1, flat ......... 2
81130 NUT—14-28 flex lock ... 2
80583 SCREW—10-32 x 3 pan hd. 3
55932 ADAPTER—reed valve | 1
55941 REER oo 4
55942 PLATE—reed ......., 4
80458 SCREW —d4-. 40 x %, pan hd 8
AA-55281 GRIP—pistol w/pin and 55372 felt 1
A-55954 ROD—throttle 1

Includes
55045.-A BEBINEGS oo e R 3
AA-55207 TRIGGER—Throttle .... -
AA-55228 COVER—pistol grip .o 1
Includes

AA-55282 LOCK—throtle .........cccovivnrivncrniiesniniiens 1

Always furnish saw model and serial number when ordering parts.

22
23
24
244

25
26
27
28
29
30
31
32
33
34
35
36
37
38
a9
40

72970
80560

55104-

3

A-58102

57935-

57987
57919
81013
83009
55553
55946
55945
55933
55116
55146
55145
80581
80289
83056

56282-

56281
80629
57947

A

A

Includes

SPRING—lock .
SCREW—8-32 x ¥, pan hd. ...
SHIELD—carburetor ...,
CARBURETOR ASSEMBLY—TiI Ne., HL-117- C
BRACKET—governor spring .........cooo..
REPAIR KIT—carburetor .......
GASKET SET—carburetor ..
MNUT—%-20 hex .......
WASHER—1} lock .....
GASKET—carburetor ...
GASKET—reed adapter ..
STUD .
SPACER—reed adaptar
BRI lr
CUSHION—handle ...........ccovmvreivrrenersnsrnnes
CLAMP—handle, drive case ...........c.oirnins
SCREW—1/4-20 x 3§ hex hd. ........coovennin
SCREW—12-24 x 8
WASHER—Ilock, #12 ......c. ;
CLAMP—handle, fan, housing ...
CUSHION—haondle ...
SCREW-—pon hd., 8-32 x %, .
CLAMP—Iead ..ot

P N
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HOMELITE CHAIN SAW MODEL 770 G

Z

OCKET PARTS

FIGURE 5 — G %55 AN[@&R
(b®:1 sa\ atio

In:‘!:s :::." Descriptio > ::"d I"N:!:" :f;" Description h:ﬁ;.ﬂ
1 81192 NUT — 35-24 fle $x% 19 56072 SEAL — BOPIICH ..ot oo oriisesimissssbbnsiinisssiniisiings ¥
2 55036 WASHER — clut 1 20 56219-5 BEARING — ball ... 1
3 58023 COVER — clu 1 21 57350 STUD — crankcase 10 cover .....oovvvevvrveninnes %
4 55123.C SPRING 2 T2 28922 RING — retaining ........ccooviiiiinniinnns. |1
5 58027 SPIDER Q 1 23 1A-56516 DRIVEMN GEAR — 71 teeth ..o 1
& A-58028 SHOE% .............. b, A% o 24 56070 SHAFT — sprocket ....cccvvrmmrrnmnirmsnssisrsseninss 1
7 55225-1A Y — eh e i W 25 BO&51 SCREW — 12-28 x 3 flat hd., socket .......... 4
8 56132 Nﬁ — thrust . 2 26 81109 P R [ 2
9 TA-58259 CLUTCH DRUM (and drwe genr} — 25 ieeih 1 27 AA-55226-C COVER — gear case ...civnniiininiiininies |

10 56133 BEARING — drive gear .........ccocrinniccnss 1 Includes
m 57349 10 e 28 A-56580 CAP — il Bller naiianimamaiag ]
12 sno NUT — %-20 flex-lock -...oocoocreciiris | Wxiotey
13 56077 WASHER — sprocket (outer] .....occooovvirinn 1 56607 GASKET — filler cap . . s
14 55593-2 SPROCKET — 8 tooth, %" pitch ... 1 29 80548 SCREW — binder hd., self tapping ... 3
15 56076-1A KEY — sprocket .. s B 30 55098 PLATE — window ...y |
16 56074 WASHER — sprockei (mner] ) 18 3 55099 WINDOW — plastic ....cocvviinniiinins 1
17 56071 SPACER — sprocket ......oniininininn 1 32 55100 GASKET — 0" ring ...occiiviiimmninnine. 1
18 9 CRANKCASE 1 a3 55053-A GASKET — gear case over ........cceveriiriies 1
*A-57743-A — for breakdown see fig. #6, index #11
tFor 3.57:1 ratio, order A5826()—21 teeth
$For 3.57:1 ratio, order AA-56824—75 teeth
**For 7 tooth, %" pitch sprocket, order 74481-1
6 Always furnish saw model and serial numlber when ordering parts




HOMELITE CHAIN SAW MODEL 770 G

SEE CATALOGUE
NC. 23850

&

EN@INE ASSEMBLY

hl'd?x l::' %W r v Ir;::: :;“ Description le:ri;ed
-

1 80576 SCREW—10-320c %, Bo® hd. . ag? | 20 560975  BEARING—main s R
2 55506-A DAMPER ..o g e eerocnis PRiinenssersanss 21 83061 WASHER—Ilock, special thin ... .o, 2
3 80583 SCRE\g—- x ¥ paon, hd ............... 1 22 19238-A SCREW—main bearing retaining .........ccco... 2
4 56396 CAP—pYall _J.ioii G N ivniiens 1 23 56291 RING—piston ....coovmnninrmiissis s vrrcmsasnsnens 2
24 A-57070 PISTON ond PIM iidimnaiiaanisis 1

4 A  A-56068-A T—wire screen.. ... 1 Includes
5 57645 @DER ......... 1 25 55095 RING—piston Bint FEIGINIAG ....roenoereroroe 2
57645-1 QYLINDE b L R S 1 26 A:57643-B CONNECTING ROD .......ociiiniinninnisiiininins 1

& 25038 ASKET (iRgludel with spark plug) 1 Includes
P 715 SPARK PLU hampion HO-8A it 7 55196 BEARING—piston pin ......coociviccnsiainns 1
8 B10&5-2 NUT—Y%-2B hex ......coovmiimmmnnn. 4 28 58095 SCREW—10-32 x %, allen .......ociieninns 2
9 83009 WASHER—Y lock ..o 4 29 A-57541-B  CRAMNKSHAFT—Ball Drive STARTER ........... 1
10 54864 GASKET—eylinder ..o 1 A-57538-B CRAMNKSHAFT—FM STARTER .........ccooiiiiins 1
11 A-STTAA:A  CRANKCASE . ..ociaaiiaiaimimdimmmes ¥ 30 AA-72206 ROLLERS (set of 31 needles) .......ccocvvvvnenns 1
Includes 31 55049 GASKET—back plafe ....oooveeiinrenremnenns [ty
12 56134 BEAE=<guloek ... nmaiiinaeias b 32 81089 NET—34 - 16 e v sinam e waiiiein 2
13 58154 PIN—dowel guide bar bolt ..o | 33 83018 WASHER—3§ lock ....c..cooniiinenimnnminsenaminsns 2
14 58020 BOLT—guide bar (short) ... 1 A-55591 ADJUSTING PLATE ........iibeaismmmmeins 1

15 57615 BOLT—guide bar {long) .......coovinin 1 Includes
14 41738 PIN—spiral, guide bor bolt ... 1 34 55551-B PLATE—adiushinig ........coonncrmmisnsnmsmsnsnnsisasse 1
7 55871 STUD—cylinder, fuel tank .....cccocvcvrneene. € 35 81123 NUT—flex-lock 1
57350 STUD—cover (see fig. #5, index #21 .. 9 36 55552 PIN—guide bar adjusting ... 1
57349 STUD—fuel tank (see fig. #5, index #11 1 7 BO617 SCREW—%,4-18 x 2 rd. hd. ..o, 1
18 55048-A GASKET—<crankcase sealing ..o 1 38 56957-A PLATE—guide bar fouter) .....ccovvviiiiiinmn |
9 56109 RING—bearing retaining .....ccocoiiiennn 1 39 56956 PLATE—guide bar (inner) ........ccccoovsersnninens 1

A-55900 Heat Domper Kit—Available on order
7

Always furnish saw model and serial number when ordering parts




You'll ﬂ #»  HOMELITE
SPEED WORK A SELF-PRIMING PUMPS

and make
MORE MONEY
with...

HOMELITE

DEPENDABLE GENERATORS

-MAN CHAIN SAWS

OMELITE

ONE-MAN CONCRETE VIBRATORS

HOM EL'TE — BOSCH (Germany)

ELECTRIC BUILDER’S HAMMERS

All Powered By Famous HOMELITE Engines

Homelite's two-cycle gasoline engines are the most efficient and dependable units of
their kind ever built. Their two-cycle design, developed to perfection by Homelite
engineers over the past 35 years, gives maximum power for the least weight because’
power is produced af every piston down stroke. As an added advantage, this design
requires fewer moving parts which means greater dependability and lower maintenance

HOMELITE

Printed in United States of America

Part No. 23643 PFPORT CHESTER, N. V. N L b
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